PARTS MANUAL

MODEL

REBEL T2 DELUXE - YP125
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Ref# | Level1# Factory Part # GIO Part # Description Compatable Models Qry Notes Location |In-Stock
1 1 YP0O0O0OB100000003 FRAME N/A 11
2 2 YPOOOF310000002 BUMPER N/A 1
3 3 G587M08L16D88ZS0 BOLT M8*16 T1,T2,802 4
4 4 G587M08L20D88ZS0 BOLT M8*20 T1, 802 3
5 5 Q141M08D08ZS0 NUT M8 T1,T2,802 7
6 6 YPOOOF310000000 FRONT RACK N/A 1
7 7 YPOOOF310000006 REAR RACK N/A 1
8 8 G587M08L25D88ZS0 BOLT M8*25 802 4
2.STEERING SYSTEM
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models Qry Notes Location |In-Stock
9 1 YH000C100000002 HANDLE BAR ASSY N/A 1
10 1.1 YHO000C110000000 HANDLE T1, T2 1
11 1.2 YS000C220000000 G1010083 HANDLE FIXER T1,T2,802 4 2S8A3
12 13 YS000P310000000 HANDLE COVER T1,T2,802 1
13 1.4 YB0OOOP310000001 HANDLE COVER N/A 1
14 1.5 G587MO08L55D88ZS0 G1010083 BOLT M8%*55 T1,T2,802 4 2S8A3
15 2 YX000D710000001 STARTING SWITCH N/A 1
16 3 YS000D810000001 THROTTLE CONTROL N/A 1
17 4 YS000C240000000 HAND GRIP T1,T2,802 2
18 5 YPO0O0C310000000 STEERING POLE N/A 1
19 6 YH000C320000000 STEERING LINK L195 N/A 2
20 6.1 YH000C320000008 TIE-ROD N/A 1
21 6.2 YHO00C330000000 LINK KNUCKLER N/A 1
22 6.3 YH000C330000001 LINK KNUCKLER N/A 1
23 6.4 G093M10S26B26000 WASHER d10 802 2
24 6.5 G181M10D08ZG0 NUT M10 T1,T2,802 2
25 7 G117D2P5L032ZS0 COTTER PIN d2.5*%32 N/A 4
26 8 YB000C260000000 STEERING CLIP ASSY N/A 1
27 8.1 G587M10L60D88ZS0 BOLT M10*60 T1, T2 2
28 8.2 YS000C220000001 CLIP 802 2
29 8.3 YBOOOP110000001 STEERING BUSH d10*D14*L40 802 2
30 8.4 YS000C240000001 RUBBER MAT 802 2
31 8.5 Q141M10D08ZS0 NUT M10 T1, T2, 802 2
32 9 YH000C410000000 STEERTING KNUCKLE(LF) N/A 1
33 10 YH000C410000001 STEERTING KNUCKLE(RH) N/A 1
34 11 G093M12S31B31000 WASHER d12 N/A 1
35 12 G971M12D24H25ZS0 WASHER d12 N/A 1
36 13 G181M12D08zG0 NUT M12 N/A 1
37 14 G117D2P5L032ZS0 COTTER PIN 2.5*%32 N/A 1




3.SUSPENSION SYSTEM

CNSN RS

Ky

E

A'2

E

Ey

2

Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models QTY Notes Location |In-Stock
38 1 YPOOON100000004 UPPER A-ARM(LEFT) ASSY N/A 1
39 1.1 YPOOON110000000 UPPER A-ARM(LEFT) N/A 1
40 1.2 YS000P110000004 METAL BUSH d10*D14*L156 N/A 1
41 1.3 YS000P220000001 A-ARM PLUG N/A 2
42 1.4 YMOOON 120000000 A-ARM COVER N/A 2
43 1.5 YPOOON150000000 ADJUSTABLE BALL JOINT COMPLETE N/A 1
44 2 YPOOON100000005 UPPER A-ARM(RIGHT) ASSY N/A 1
45 2.1 YPOOON110000001 UPPER A-ARM(RIGHT) N/A 1
46 2.2 YS000P110000004 METAL BUSH d10*D14*L156 N/A 1
47 2.3 YS000P220000001 A-ARM PLUG N/A 2
48 2.5 YMOOON 120000000 A-ARM COVER N/A 2
49 2.5 YPOOON150000000 ADJUSTABLE BALL JOINT COMPLETE N/A 1
50 3 G587M10L185D88ZS0 BOLT M10*185 N/A 2
51 4 Q141M10D08ZS0 NUT M10 T1,7T2,802 10
52 5 YPOOON310000002 REAR SHOCK L290 N/A 2
53 6 G587M10L40D88ZS0 BOLT M10*40 802 6
54 7 YPOOON100000006 LOWER A-ARM(LEFT) ASSY N/A 1
55 7.1 YPOOON110000002 LOWER A-ARM(LEFT) N/A 1
56 7.2 YHOOOP110000000 METAL BUSH d10*D18*L36 N/A 2
57 7.3 TEOOON 150000002 ARM KNUCKLE COVER T2 1
58 7.4 TEOOON150000003 ARM KNUCKLE BUSH T2 1
59 7.5 TEOOON 150000001 LOWER A-ARM KNUCKLE T2 1
60 7.6 TEOOON 150000004 ARM KNUCKLE RUBBER T2 1
61 7.7 TEOOON 150000005 ARM KNUCKLE RUBBER CLIP T2 1
62 8 YPOOON100000007 LOWER A-ARM(RIGHT) ASSY N/A 1
63 8.1 YPOOON110000003 LOWER A-ARM(RIGHT) N/A 1
64 8.2 YHOOOP110000000 METAL BUSH d10*D18*L36 N/A 2
65 8.3 TEOOON 150000002 ARM KNUCKLE COVER T2 1
66 8.4 TEOOON 150000003 ARM KNUCKLE BUSH T2 1
67 8.5 TEOOON150000001 LOWER A-ARM KNUCKLE T2 1
68 8.6 TEOOON 150000004 ARM KNUCKLE RUBBER T2 1
69 8.7 TEOOON150000005 ARM KNUCKLE RUBBER CLIP T2 1
70 9 G587M10L55D88Z7S0 BOLT M10*55 N/A 4
71 10 YPOOON310000003 REAR SHOCK L280 N/A 1
72 11 YPOOON200000001 REAR SWING ARM ASSY N/A 1
73 12 YP0O0OOP410000000 BOLT M12*240 N/A 1
74 13 Q141M12D087S0 NUT M12 T1, T2 1
75 14 YSO00F320000001 CHAIN COVER T1,T2 1
76 15 Q141M06C08ZS0 NUT M6 802 2
77 16 Q051M6D16H02ZS0 WASHER d6 802 2
78 17 G587M06L16C00ZS0 BOLT M6*16 N/A 2
79 18 YSO00F320000000 CHAIN GUARD T1,T2 1
80 19 G587M08L20D88ZS0 BOLT M8%*20 T1, 802 4
81 20 Q141M08D08ZS0 NUT M8 T1,7T2, 802 4




4.ELECTRIC SYSTEM
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models Qry Notes Location |In-Stock
82 1 YPO0OOD110000011 WIRE HARNESS N/A 1
83 2 SB000D220000000 FUSE T1,T2, 802 1
84 3 SB000D220000001 FUSE BOX T1,T2, 802 1
85 4 YB000D420000000 IGNITION COIL N/A 1
86 5 YKO00D610000000 BATTERY N/A 1
87 6 YS000D410000001 C.D.I T1 1
88 7 YS000D440000001 REGULATOR N/A 1
89 8 YS000D730000000 G1010037 EMERGENCE KILL SWITCH T1,T2,802 1 2S8A3
90 9 YS000D430000000 G1010009 STARTER RELAY T1,T2, 802 1 1S1B3
91 10 YFO00D620000001 CHARGING MOUTH N/A 1
92 11 YFO00D620000002 CAP OF CHARGING MONTH N/A 1
93 12 YS000D460000000 ALARM ODD N/A 1
5. TRANSMISSION SYSTEM
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models QTYy Notes Location |In-Stock
94 1 Same as T2 ENGINE ASSY T2 1
95 11 Same as T2 ENGINE T2 1
96 1.2 Same as T2 FRONT SPROCKET T2 1
97 13 Same as T2 GEAR-SHIFT LEVER T2 1
98 1.4 Same as T2 ENGINE CHAIN GUARD T2 1
99 1.5 Same as T2 INTAKE MANIFOLD GASKET T2 1
100 1.6 Same as T2 INTAKE MANIFOLD T1,T2 1
101 1.7 Same as T2 INTAKE MANIFOLD GASKET(PLASTIC) T1,7T2, 802 1
102 2 YNOOOE510000000 CARBURETOR PZ19 N/A 1
103 3 YBOOOE910000001 SPRING FOR OIL TUBE N/A 1
104 4 YBOOOA000000002 AIR FILTER ASSY N/A 1
105 4.1 Q620AD45ZS0 CIRCLIP T1,T2, 802 1
106 4.2 YBOOOA300000001 AIR FILTER N/A 1
107 5 YBOOOE610000007 EXHAUST N/A 1
108 6 YPO0O0A200000004 ALUMINIUM EXHAUST ASSY N/A 1
109 6.1 YPOOOA200000003 MUFFLER N/A 1
110 6.2 YSO000A440000000 MUFFLER SEAL T1,T2, 802 1
111 6.3 YBOOOA500000001 SECOND FILL VALVE N/A 1
112 7 JCASI4200861YBO CHAIN 420# N/A 1
113 8 YS000M 140000000 CHAIN ADJUSTER T1,T2 2
114 9 G587M08L20D88ZS0 BOLT M8*20 T1, 802 4
115 10 G093M08S21B21000 WASHER d8 T1,T2, 802 4
116 11 YPOOOM150000000 SPROCKET FLANGE N/A 1
117 12 YX000M 100000000 REAR SPROCKET N/A 1
118 13 YMO000M200000001 CHOKE CABLE N/A 1




6.FUEL TANK
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models QrTYy Notes Location |In-Stock
119 1 YFOOOE100000000 FUEL TANK ASSY N/A 1
120 1.1 YFOOOE150000000 FUEL TANK CAP N/A 1
121 1.2 YFOOOE110000000 FUEL TANK N/A 1
122 2 YX000E200000000 FUEL FILTER T1 1
123 2.1 Q621AB7000 CIRCLIP B7 T1,T2, 802 4
124 2.2 YBOOOE610000005 FUEL TUBE N/A 2
125 2.3 YNOOOE210000000 FUEL FILTER N/A 1
126 3 YS000M220000000 G1010012 THROTTLE CABLE 735*75 T1,T2, 802 1 2S8A2
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models QTY Notes Location |In-Stock
127 1 YP0OOOMO00000000 REAR AXLE ASSY N/A 1
128 1.1 YPOOOM510000000 REAR AXLE N/A 1
129 1.2 YX000M510000000 REAR AXLE CONNECTION ROD N/A 1
130 1.3 YX000P110000002 METAL BUSH d32*D35*L89.5 N/A 1
131 14 G276DL6006-2RS BEARING 6006-2RS N/A 2
132 1.5 Q010D036D055B08 OIL SEAL 36*55*8 N/A 2
133 2 G171M27G10000 NUT M27*1.5 T1 4




8.BODY KITS
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models QTYy Notes Location |In-Stock
134 1 YPOOOL100000002 BODY KITS N/A 1
135 1.1 YP0OOOL110000000 BUMPER COVER N/A 1
136 1.2 YPOOOL110000001 FRONT LIGHTS COVER N/A 1
137 1.3 YP000G110000000 FRONT LIGHTS N/A 1
138 14 YPOOOL110000002 FRONT PANELI COVER N/A 1
139 15 YS000D310000000 G1010010/G1050042 IGNITION AND KEYS T1,7T2, 802 1 1S1A4/2S7D4
140 1.6 YP000L100000000 BODY COVER N/A 1
141 1.7 YPOOOL130000000 FOOT PEG (LEFT) N/A 1
142 1.8 YP0OOOL140000000 FOOT PEG (RIGHT) N/A 1
143 1.9 YB000G220000000 REAR LIGHTS T1 1
144 2 YPOOOF110000000 SEAT N/A 1
145 3 YS000G270000002 REAR REFLECTORS (RED) T1,T2,802 1
9.WHEEL COMPLETE
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Ref # | Level 1&2 # Factory Part # GIO Part # Description Compatable Models Qrty Notes Location |In-Stock
146 1 YX000M600000001 FRONT WHEEL COMPLETE N/A 2
147 1.1 YNOOOM710000000 TIRE N/A 1
148 1.2 TEOOOM600000001 RIM N/A 1
149 13 SBO00OM740000000 CYCLE VALVE T1, T2 1
150 1.4 SBO0O0OM750000000 CYCLE VALVE CAP T1,T2 1
151 2 YX000M600000005 REAR WHEEL COMPLETE N/A 2
152 2.1 YNOOOM710000001 TIRE N/A 1
153 2.2 TEOOOM600000000 RIM T2 1
154 2.3 SBO0O0OM740000000 CYCLE VALVE T1,T2 1
155 2.4 SBOO0OM750000000 CYCLE VALVE CAP T1, T2 1
156 3 YHO00M800000001 BRAKE DRUM(LEFT) N/A 1
157 4 YHO00M800000002 BRAKE DRUM(RIGHT) N/A 1
158 5 G093M10S26B26000 WASHER d10 802 16
159 6 G587M10L20D88ZS0 BOLT M10*20 T2 16
160 7 YX000P410000002 REAR WHEEL ASSEMBLE PARTS N/A 2
161 7.1 G971M14D28H25ZS0 WASHER d14 T1, 802 1
162 7.2 YSO000M670000002 WHEEL DUSTPROOF COVER T1,T2,802 1
163 7.3 G181M14E08ZG0 BOLT M14 T1,7T2, 802 1
164 7.4 GB91D3P2L040ZS0 COTTER PIN 3.2*40 T1, T2 1
165 7.5 YS000M670000001 G1010024 WHEEL DUSTPROOF COVER T1,7T2, 802 1 258A3
166 8 YHOOOM600000000 REAR FLANGE T2 2
167 9 YX000P410000003 REAR WHEEL ASSEMBLE PARTS N/A 2
168 9.1 G971M16D30H03ZS0 WASHER d16 N/A 1
169 9.2 YS000M670000002 WHEEL DUSTPROOF COVER T1,7T2, 802 1
170 9.3 G181M16E08ZGO BOLT M16 N/A 1
171 9.4 GB91D3P2L040ZS0 COTTER PIN 3.2*40 T1,T2 1
172 9.5 YS000M670000001 G1010024 WHEEL DUSTPROOF COVER T1,7T2, 802 1 2S8A3
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Ref# | Level1# Factory Part # GIO Part # Description Compatable Models Qry Notes Location |In-Stock
173 1 YHOO0M800000003 FRONT BRAKE CABLE N/A 2
174 2 SBO00M840000001 REAR BRAKE LIGHT SWITCH N/A 1
175 3 SB0O00M84ZS00000 REAR BRAKE LIGHT SWITCH RETURN SPRING N/A 1
176 4 YPOOOMS800000001 REAR CALIPER N/A 1
177 5 YFOOOM810000000 G1010041/G1050033 REAR BRAKE PADS T1,T2,802 1 1S1B3
178 6 YPOOOM810000000 REAR BRAKE LEVER N/A 1
179 7 YBOOOMS800000007 SPRING FOR REAR BRAKE LEVER N/A 1
180 8 YPOOOM850000000 ROTOR FLANGE N/A 1
181 9 TEOOOM820000000 FRONT ROTOR N/A 1
182 10 G093M08S21B21000 WASHER d8 T1,T2,802 4
183 11 G587M08L16D88ZS0 BOLT M8*16 T1, T2, 802 4
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Ref# | Level1# Factory Part # GIO Part # Description Compatable Models Qry Notes Location |In-Stock
184 1 YB000G110000001 HEADLIGHT N/A 1
185 2 YP0O00B430000000 HEADLIGHT BRACKET N/A 1
186 3 YB0O0OOD530000000 G1010035 ALARM MODULE 802 1 2S8A1/2S58A4
187 4 YHOOOE510000000 G1010062 MIKUNI CARB T1, 802 1 1S1B1
188 5 YBOOOP500000001 MAST d8*L1000 N/A 1




